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FCC ID : VEUMT7105A03081009
(A) MODEL NO. : MOSA-C
(B) SERIAL NO. : N/A
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FCC Rules and Regulations Part 15 Subpart C 2007

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO.. LTD.
to determine the maximum emission levels emanating from the device. The maximum

emission levels are compared to the FCC Part 15 Subpart C limits both radiated and
conducted emissions.

The test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN)
CO., LTD. is assumed full responsibility for the accuracy and completeness of these tests.

Also, this report shows that the Equipment Under Test (EUT) is to be technically compliant
with the FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.
Description of Test Item(FHSS) Standard Results

Conducted Emission Test FCC Part 15: 15.207 /A
. e ANSI C63.4: 2003

Radiated Emission Test FCC Part 15: 15.209 PASS
o o ANSI C63.4: 2003

FCC Part 15: 15.247(a)(1)

rrier Fr n ration T PASS
Carrier Frequency Separation Test DA 00-705
20 dB Bandwidth Test FCC Part 15: 15.247(a)(1) PASS
n
anawidin Tes DA 00-705
Nummber Of Hooning F Test FCC Part 15: 15.247(a)(1)(iii) PASS
mber ng Fr n
umbe opping Frequency Tes DA 00-705
Dwell Time Test FCC Part 15: 15.247(a)(1)(iii) PASS
Maxi Peak OUtDUL P Test FCC Part 15: 15.247(b)(1) PASS
mum r
aximum Peak Output Power Tes DA 00-705
Band Edae C i Test FCC Part 15: 15.247(d) PASS
n mplian
a ge Compliance Tes DA 00-705
Antenna requirement FCC Part 15: 15.203 PASS

N/A is an abbreviation for Not Applicable.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423



2. GENERAL INFORMATION

2.1.Description of Device (EUT)

FCC ID:V8UM7105A03081009
page 2-1

Description 2.4GHz Wireless Module
Model Number MO5A-C
FCCID V8UM7105A03081009

Operation frequency

2.408GHz-----2.476GHz ISM Band

Operation Channel 16Channels

Modulation GFSK

Technology

Output power 1.64dBm (maximum measured)

Antenna Assembly
Gain

0dBi (maximum)

Power Supply DC 3.3V
(Note: New batteries were used for all test.)

Applicant AMIC Communication Corporation
5F, No.2, Li-Hsin Rd.6, Hsinchu Science Park, Hsinchu, Taiwan
300-78, R.O.C.

Manufacturer AMIC Communication Corporation

5F, No.2, Li-Hsin Rd.6, Hsinchu Science Park, Hsinchu, Taiwan

300-78, R.O.C.

Date of Test

Oct.10~15, 2008

Date of Receipt

Oct.09, 2008

Sample Type

Prototype production

requirements.

Note: This EUT is a Wireless Module, and it’s need Limited Module approval, the
representative host is wireless guitar and the below radiated emissions data are
measured both with EUT in a stand alone configuration and operating conditions. In
which the Module will be used to demonstrate comply with Limited modular approval

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423




2.2.Test Facility

Site Description
Name of Firm

3m Anechoic Chamber

3m & 10m Anechoic Chamber

EMC Lab.

2.3.Measurement Uncertainty

FCC ID:V8UM7105A03081009
page 2-2

Audix Technology (Shenzhen) Co., Ltd.

No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou, Shenzhen,
Guangdong, China

Jun. 13, 2006 File on Federal Communication
Commission
Registration Number: 90454

Jan. 31, 2007 File on Federal Communication
Commission
Registration Number: 794232

Accredited by DATech, German
Registration Number: DAT-P-091/99-01
Dec. 20, 2007

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Apr. 01, 2008

No. Item

MU Remark

1. |Uncertainty for Conducted Emission Test |2.02dB

Uncertainty for Radiation Emission test|3.44 dB Polarize: V

in 10m chamber

2 in 3m chamber 3.96 dB Polarize: H
3.860B Distance: 10m Polarize: V
3 Uncertainty for Radiation Emission test|4.18dB Distance: 10m Polarize: H

4.02dB Distance: 3m Polarize: V

4.36dB Distance: 3m Polarize: H

4. |RF frequency

+0.5x10°

5. |RF power, conducted

13dB

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423
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3. POWER LINE CONDUCTED EMISSION TEST

According to Paragraph (f) of FCC Part 15 section 15.207, Tests to demonstrate compliance
with the conducted limits are not required for devices which only employ battery power for
operation and which do not operate from the AC power lines or contain provisions for
operation while connected to the AC power lines.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423
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4. RADIATED EMISSION TEST
4.1.Test Equipment
Frequency rang: 30~1000MHz
Item |[Equipment Manufacturer Model No. |Serial No. Last Cal. |Cal. Interval
1. |3#Chamber AUDIX N/A N/A Jun.09, 08 |[1/2 Year
2. |EMI Spectrum [Agilent E7403A MY42000106 |May 10, 08 |1 Year
3. |Test Receiver [Rohde & Schwarz|ESVS20  [830350/005 [May 10, 08 |1 Year
4. |Amplifier HP 8447D 2648A04738 |Jul.08.08 |1/2 Year
5. [Bilog Antenna |Schaffner CBL6112D [25237 Feb.21, 08 |1 Year
6. |RF Cable JINGCHENG KLMR400 |3# Chamber No.1|Jul.08.08 |1/2 Year
7. |RF Cable JINGCHENG JBY400 3# Chamber No.2 |Jul.08.08  |1/2 Year
8. |RF Cable JINGCHENG JBY400 3# Chamber No.3 |Jul.08.08  |1/2 Year
9. |RF Cable JINGCHENG JBY400 3# Chamber No.4 [Jul.08.08 |1/2 Year
10. |Coaxial Switch |Anritsu MP59B M73989 Jul.08.08 [1/2 Year
Frequency rang: above 1000MHz
Item |Equipment |Manufacturer |[Model No.  [Serial No. Last Cal. Cal. Interval
1. |[Spectrum |Agilent E4446A MY41440292 |[May 10,08 |1 Year
2.  |Amp HP 8449B 3008A00863 |[May 10,08 |1 Year
3. |Antenna EMCO 3115 9607-4877 May 27,08 |1.5 Year
4 |Antenna EMCO 3116 00060088 May 28, 07 [1.5Year
5 RF Cable Hubersuhner | SUCOFLEX 182769/4 May,28, 08 1 Year
6 RF Cable Hubersuhner | SUCOFLEX 182768/4 May,28, 08 1 Year
7 RF Cable Hubersuhner SUCOFLEX 182771/4 May,28, 08 1 Year

4.2.Block Diagram of Test Setup

4.2.1.Block diagram of connection between the EUT and simulators

EUT

(EUT: 2.4GHz Wireless Module)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423
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4.2.2.1n Anechoic Chamber

ANTENNA TOWER

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

EUT and
B 3m . Support System
1.5m(L)*1.0m(W)*0.1m(H) —>
GROUND PLANE
4.3.Radiated Emission Limit
4.3.1.15.209 limits
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two frequency
bands.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423
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4.3.2. 15.205 Restricted bands of operation
MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9-410 45-5.15
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46
2.1735 - 2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4,125 - 4.128 25.5-25.67 1300 - 1427 8.025-8.5
4.17725 - 4.17775 37.5-3825 1435 - 1626.5 9.0-9.2
4.20725 - 420775 73 - 74.6 1645.5 - 1646.5 9.3-95
6.215-6.218 748 -752 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8-1722.2 13.25-13.4
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72 - 173.2 3332-3339 31.2-31.8
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-36.5
12.57675 - 12.57725 322-3354 3600 - 4400 A

All the emissions appearing within these frequency bands shall not exceed the limits
shown in 15.209,all the other emissions shall be at least 20dB below the fundamental
emissions, or comply with 15.209 limits.

4.4 .EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

4.4.1.2.4GHz Wireless Module (EUT)

Model Number MO5A-C
Serial Number N/A

4.5.0perating Condition of EUT
4.5.1.Setup the EUT as shown in Section 4.2..

4.5.2.Let the EUT work in test modes (stand alone configuration) and test it.
4.5.3.Repeat the test when EUT worked with a representative host(wireless Guitar)

4.6.Test Procedure

EUT and its simulators are placed on a ground plane. The turn table can rotate 360
degrees to determine the position of the maximum emission level. Power on the EUT
and let it work normally, we use a keyboard test soft ware, let EUT working in test
mode, then test it. EUT is set 3 meters away from the receiving antenna, which is
mounted on a antenna tower. The antenna can be moved up and down between 1 meter
and 4 meters to find out the maximum emission level. Broadband antenna (calibrated
bilog antenna) is used as receiving antenna. Both horizontal and vertical polarization of
the antenna are set on test.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423
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This test was performed with EUT in X, Y, Z position, and the worse case was found
when EUT in X position as indicated in the test photo.

The bandwidth of the EMI test receiver (R&S ESVS20) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 1MHz and RBW is set at 1MHz for
peak emissions measurement above 1GHz and 1MHz RBW, 10Hz VBW for average
emissions measure above 1GHz. If the dwell time per channel of the hopping signal is
less than 100 ms, then the reading obtained with the 10 Hz VBW may be further
adjusted by a “duty cycle correction factor”, derived from 20log(dwell time/100 ms), in
an effort to demonstrate compliance with the 15.209 limit. Submit this data.

The frequency range from 30MHz to 10™ harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

4.7.Radiated Emission Test Results
PASS.

When in stand alone configuration:
All the emissions from 30MHz to 28GHz are comply with 15.209 limits

According product description the maximum dwell time per channel is 20ms.
So all the level reading obtained with the 10 Hz VBW were further adjusted
by a duty cycle correction 20log(20/100)= 14

When tested with a representative host(wireless guitar):
All the emissions from 30MHz to 28GHz are comply with 15.209 limits

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423
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Test Frequency: 30MHz-1000MHz(stand alone configuration)

AUDIX 2

MNo.6,Ee Feng Road,Block 52,
Shenzhen Scienceslndustry Park
Nantou 3henzhen, Guangdong, China
Tel:+56-755-2653594085
Fax:4+56-755-26652577

Postcode: 515057

Data: 1
0 Level (dBuvim)

File: D:2008 Report DatalHHJTACSBQ1453.EMI (2)

Date: 2008-10-15

FCC PART15 C
|
) S —
f
4 ]
2 3 Lo e ottt
uBﬂ 224, 418. 612. 806. 1000

Trace: (Discrete) Frequency (MHz)
3ite no. : 3# Chamber Radiation Data no. 1
Dis. / Ant. 3m CELE112D Ant. pol. HORIZCHTAL
Limit FCC FART1ES C
Env. / Ins. z4*C/56% E3VSZ0 Engineer Alan
EUT Z2.4GHz Wireless Module M/M: MOSA-C
Fower Rating LC 3.3V
Test HMode Funning

int. Cable Emizsion
Freg Factor Loss Feading Lewvel Limits Magin Remark
[MH=) [dB/m) (dE) [dBuvW) [dBuV/m) (dBuv/m) [clB)

1 30.00 19.51 o.71 4,76 24,958 40.00 15.0z2 QFp

2 143 .49 10.32 1.52 §.52 20.36 43 .50 23.14 QF

3 191.88 5.99 1.52 i0.035 Z0.54 43 .50 Z2.68 QF

4 288.99 12.80 2.23 8.01 23.04 4&.00 2Z.968 QF

5 383.08 14.35 2.55 7.10 z4.00 44.00 Z&.00 QF

& aoo0.058  20.12 3.80 4,11 Z28.03 46.00 17.97 QFp

Femarks: 1.

Emission Lewvel= Antenna Factor + Cable Loss + Reading.

Z. The ewission levels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423
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MNo.6,Ee Feng Road,Block 52,
Shenzhen Scienceslndustry Park
Nantou 3henzhen, Guangdong, China
Tel:+586-755-266359495
Fax:4+56-755-26652577

Postcode: 515057

Data: 2 File: D:2008 Report DataHHJTACSEQ1453.EMI ()
0 Lewvel (dBuYim) Date: 2008-10-15
FCC PART15 C
|
-fl[l————|
A f
2 3
030 224. 418. 612. 806. 1000
Trace: (Discrete) Frequency (MHz)
3ite no. : 3# Chamber Radiation Data no. HE
Di=. / Ant. T 3m CBLG112D Ant. pol. : VERTICAL
Limit : FCC PARTIS <
Env. / Ins. : 24%C/56% E3VSZ0 Engineer : Alan
EUT 1 2.4GHz Wireless Module M/N: MOSA-C
Fower Rating : DC 3.3V
Test HMode : Running
int. Cable Emizsion
Fredq. Factor Loss Feading Lewvel Limits Magin Femark
[MH=) (dB/m) (dE) [dEuv) {dBuV/m) (dBuW/m) 1dE)
1 30.00 19.51 o.71 4,33 Z4.55 40.00 15.45 QF
2 45.43 a.19 1.00 11.75 21.94 40.00 15.06 QaF
3 133.79 12.03 1.55 g.15 Z1.74 43 .50 21.76 QF
4 191.99 3.99 1.82 12.47 23.:28 43 .50 20,22 QaF
5 383.08 14.35 2.55 g.26 25.1¢ 44.00 20.54 QF
& EZB.E8 17.93 3.05 4.07 zE5.05 44,00 20.95 op

Femarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The ewission lewvels that are 20dE bhelow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423
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Test Frequency: 1GHz-18GHz(stand alone configuration)

m No.6 Ke Feng Road,Bl;ck 52,
| l IX ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guanglhong, China

Tel:+56-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 3 File: E:'2008 test dataHHJT'2008-10-12.EMI {18)
Level (dBuim) Date: 2008-10-13
120
FCC PART 15C PEAK
60

0 1000 4400, 7800, 11200. 14600, 18000
Frequency (MHz)
Jite no. : 3# Chamber Data no. : 3
Dis. / Ant. : 3m 3115 int. pol. : HORIZONTAL
Limit : FCZ PART 15C PELE
Env. / Ins. : 23%C/54% Engineer : Power
EOT 1 2.4GHz Wireless Module M/N:MOS5A-C
Fower Rating: DC 3.3V

Test mode 1 CH 2408 MH=z

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423
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No.6 Ke Feng Road,Bl;ck 52,
ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guanglhong, China
Tel:+56-755-26639495-7
Fax:+86-755-26632877

Postcode: 515057

AUDIX 2

Data: 4 File: E:'2008 test datatHHJT'2008-10-12.EMI {18)
Lewvel (dBuWim) Date: 2008-10-13
120
FCC PART 15C PEAK
3
E [
2
[i11]
01000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)
dite no. 3# Chamwber Data no. @ 4
Dis. / Ant. 3m 3115 int. pol. HORIZCWTAL
Limit FCC FPART 15C PEAK
Env. / Ins. 23*C/54% Engineer Power
EUT i 2.4GHz Wireless Module M/N:MOSA-C
Fower Rating: DC 3.3V
Test mode CH 24085 MH=
int. Calble Lmp Emisszion
Freq Factor Loss Factor Reading Level Liwits Margin Rewark
[MH=z) [dB/m) (dE) [dE) (dBu¥W) [(dBu¥W/m) (dBuv/m) =1=)1
1 4315.80 34.36 10.54 34.49 43,93 54,34 54.00 -0.34 Arerage
2 4515.80 34.36 10.54 34.49 49,50 59.91 74,00 14,09 FPeak
3 7223.70 38.39 12.16 34.44 52.58 65. 69 74.00 5.31 Feak
4 TZ23.70 38.39 12.16 34.44 45,47 64,55 54.00 -10.58 bverage
= 9g31.70 37.49 14.11 35.90 47.85 63 .55 74,00 10.45 Peak
& 9631.70 37.4% 14.11 35.590 39.41 55.11 54.00 -1.11 bverage

Femwarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awmp Factor + Reading.
Z. The emission lewvels that are 20dE helow the official
limit are not reported.

Adjusted Average Level

Frequency Reading Level Adjusted Level Limit Margin
(MH2) (dBuV/m) (dBuV/m) (dBuV/m) (dB)
4815.8 54.34 40.34 54 13.66
7223.7 64.58 50.58 54 3.42
9631.7 55.11 41.11 54 12.89

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423
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m No.6 Ke Feng Road,Bl;ck 52,
| l IX ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guanglhong, China

Tel:+56-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 1 File: E:'2008 test dataHHJT'2008-10-12.EMI {18)
Level (dBuim) Date: 2008-10-13
120
FCC PART 15C PEAK
60

.

1000

S3ite no.

Dis. / Ant.
Limit

Env. / Ins.
EUT :
Fower Rating:
Test mode

4400, 7800, 11200. 14600, 18000
Frequency (MHz)
3# Chawber Data no. : 1
3m 3115 int. pol. : VERTICALL
FCC FPART 15C PEAK
Z3*C/54% Engineer : Power
Z.4GHz Wireless Module M/N:MOS5A-C
IZ 3.3V

CH 2408 HH=z

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423
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No.6 Ke Feng Road,Bl;ck 52,
ShenZihen 3cience & Industry Fark
HNoutou, ShenZhen, Guanglhong, China
Tel:+56-755-26639495-7
Fax:+86-755-26632877

Postcode: 515057

AUDIX 2

Data: 2 File: E:'2008 test datatHHJT'2008-10-12.EMI {18)
Level (dBuim) Date: 2008-10-13
120
FCC PART 15C PEAK
4
] f
60
01000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)
dite no. 3# Chamwber Data no. : 2
Di=. / Ant. 3m 3115 int. pol. : WERTICAL
Limit FCC PART 15C PEAE
Env. / Ins. 23*C/54% Engineer Power
EUT i 2.4GHz Wireless Module M/N:MOSA-C
FPower Rating: DC 3.3V
Test mode CH 2405 MH=
Ant. Cable Amp Emmission
Freq Factor Loss Factor Reading Level Limits Margin ERemark
[MH=) [dB/m) [dEB) (dE) [dBuV) (dBuV/m) [dBuV/m) [dE)
1 4815.60 34.36 10.54 34.49 49,564 60.05 74.00 13.95 Peak
2 4815.60 34.36 10.54 34.49 43.70 54.11 54,00 -0.11 Average
3 7223.70 38.39 12.16 34.44 44,2¢ 60.37 54,00 -6.37 Average
4 T223.70 38.39 12.16 34.44 50.64 B6.75 74.00 7.25 Peak
5 9631.60 37.49 14,11 35.90 47,85 63.55 74,00 10.45 Peak
& 9631.60 37.49 14.11 35.90 38.66 54,36 54.00 -0.36 Average

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Anmp Factor + Reading.
Z. The emission levels that are £20dE helow the official
limit are not reported.

Adjusted Average Level
Frequency Reading Level Adjusted Level Limit Margin
(MH2) (dBuV/m) (dBuV/m) (dBuV/m) (dB)
4815.6 54.11 40.11 54 13.89
7223.7 60.37 46.37 54 7.63
9631.7 54.36 40.36 54 13.64

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423




AUDIX 2

FCC ID:V8UM7105A03081009
page 4-11

No.6 Ke Feng Road,Bl;ck 52,
ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guanglhong, China
Tel:+56-755-26639495-7
Fax:+86-755-26632877

Postcode: 515057

Data: 5

File: E:2008 test data'H'HJT'2008-10-12.EMI {18)

Level (dBuim)

Date: 2008-10-13

120

FCC PART 15C PEAK

60

e

1000

S3ite no.

Dis. / Ant.
Limit

Env. / Ins.
EUT :
Fower Rating:
Test mode

4400, 7800, 11200. 14600, 18000
Frequency (MHz)
3# Chawber Data no. : 5
3m 3115 int. pol. : HORIZCWTAL
FCC FPART 15C PEAK
Z3*C/54% Engineer : Power
Z.4GHz Wireless Module M/N:MOS5A-C
IZ 3.3V
CH Z2440MH=

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423



FCC ID:V8UM7105A03081009
page 4-12

No.&6 Ee Feng Road,EBl:ck 52,
Zhenzhen 3cience & Industry Park
Noutou, ShenZhen, Guahgbohg, China
Tel:+56-755-265639495-"7
Fax:+86-755-26632877

Fostcode: 515057

AUDIX 2

Data: 6
Level {dBul/im)
20

File: E:2008 test data HHJT:2003-10-12.EMI {18)
Date: 2008-10-14

FCC PART 15C PEAK

i A
4
60 2
01000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
Site no. 3i# Chambher Data no. : 6
Dis. / Ant. 3m 3115 iAnt. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. 23%C/54% Engineer Power
EUT t 2.4GHz Wireless Module M/ :MOSA-C
FPower Rating: DC 3.3V
Test mode CH Z440MH=
Ant., Cabhle Amp Emission
Freg Facrtor Loss Factor Reading Lewvel Limits Margin ERewark
[MH=) [AB/m) [dE) [dE) (ABuV) [(dBuV/m) (dBuv/m) (dE)
1 4579.80 34.78 10.56 34.45 44.14 55.00 54.00 -1.00 Lrerage
2 4579.95 34.78 10.56 34.45 45.16 59.0:2 74,00 14.95 Peak
3 7319.70 38.62 12.2Z0 34.47 45.66 65.01 74.00 g.99 Peak
4 73l9.70 38.62 12.20 34.47 44,66 61.01 54,00 -7.01 bverage
= Q759,60 37.66 14.27 36.00 45,22 61.15 74.00 12 .85 Peak
& Q759,60 3I7.66 14.27 36.00 35.03 53.96 54,00 .04 bverage

Femark=s: 1. Emission Lewel= Antenna Factor + Cable Loss - Amp Factor + REeading.
2. The emission lewels that are 2Z20dE below the official
limit are not reported.

Adjusted Average Level

Frequency Reading Level Adjusted Level Limit Margin
(MH2z) (dBuV/m) (dBuVv/m) (dBuVv/m) (dB)
4879.8 55.00 41.00 54 13.00
7319.7 61.01 47.01 54 6.99

9759.60 53.96 39.96 54 14.04

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423




AUDIX 2

FCC ID:V8UM7105A03081009
page 4-13

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+56-755-26632877

FPostcode: 513057

Data: 7

File: E::2008 test data' HHJT'2008-10-12.EMI {18}

Level {dBul/im)

Date: 2008-10-13

120

FCC PART 15C PEAK

60

1000

3ite no.

Dis. / Ant.
Limit

Env. / Ins.
EUT :
Power Rating:
Test mwode

4400, 78200, 11200, 14600, 18000
Frequency (MHz)
3# Chamber Data no. : 7
3m 3115 hnt. pol. : VERTICAL
FCC PART 15C PELE
Z23*C/54% Engineer : Power
Z2.4GHz Wireless Module M/N:MOSA-C
DC 3.3V
CH 2440MH=

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423



FCC ID:V8UM7105A03081009
page 4-14

No.&6 Ee Feng Road,Bl:ck 52,
Shenzhen Science & Industry Park
Noutou, 3henihen, Guanglong, China
Tel:+56-755-265639495-"7
Fax:+56-755-26652577

Postcode: 515057

AUDIX J

Data: 8 File: E:\2008 test data HHJT'2008-10-12.EMI {18)
Lewvel {dBul/im) Date: 2008-10-14
120
FCC PART 15C PEAK
3
4 ]
60 7
01000 4400, 78200, 11200, 14600, 18000
Frequency (MHz)
3ite no. 3# Chamber Data no. : &
Dis. / Ant. 3m 3115 hnt. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z3®C/54% Engineer Power
EUT 1 2.4GHz Wireless Module M/N:MOSA-C
Power Rating: DC 3.3V
Test rmode CH Z440MH=
Ant. Cahle Amp Emi=zsion
Freg Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) [dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 4579.50 34.78 10.56 34.45 44,72 55.55 74,00 15.42 Peak
2 48379.90 34.78 10.56 34.458 45.00 EB.86 E4.00 -1.86 Lverage
3 ?319.70 38.62 12,20 34.47 49,485 65.83 74,00 g.17 Peak
4 7?319.70 38.62 12.20 34.47 45,21 62 .56 E4.00 -8.56 Lverage
5 Q759,860 37.66 14.27 36.00 47,32 63.25 74,00 10.75 Peak
& Q759,60 37.66 14.27 36.00 40,50 56,435 54,00 -2.435 bverage

Remark=s: 1. Emission Lewvel= Antenna Factor + Cabhle Loss - Awp Factor + Reading.
2. The emission lewels that are 2Z20dE below the official
limit are not reported.

Adjusted Average Level
Frequency Reading Level Adjusted Level Limit Margin
(MH2) (dBuV/m) (dBuV/m) (dBuV/m) (dB)
4879.90 58.86 44.86 54 9.14
7319.7 62.56 48.56 54 5.44
9759.6 56.43 42.43 94 11.57

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423



AUDIX 2

FCC ID:V8UM7105A03081009
page 4-15

No.&6 Ee Feng Road,EBl:ck 52,
Zhenzhen 3cience & Industry Park
Noutou, ShenZhen, GuahgDbohg, China
Tel:+56-755-26639495-7
Fax:+86-755-26632877

Fostcode: 515057

Data: 9

File: E:2008 test data HHJT:2003-10-12.EMI {18)

Date: 2008-10-14

Level {dBul/im)
20

FCC PART 15C PEAK

G0

1000

J3ite no.

Dis. / Ant.
Limit

Env. / Ins.
EUT :
FPower Rating:
Test wode

4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3# Chambher Data no. H= ]
3m 3115 iAnt., pol. : HORIZONTAL
FCC PART 15C PELE
23%C/54% Engineer : Power
Z2.4GHz Wireless Module M/ :MOSA-C
DC 3.3V
CH 2476 HMH=

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423



AUDIX 2

FCC ID:V8UM7105A03081009
page 4-16

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+86-755-26632877

FPostcode: 513057

Data: 10 File: E:'2008 test dataiHHJT'2008-10-12.EMI (18)
Level {dBul/im) Date: 2008-10-14
120
FCC PART 15C PEAK
3
50 } 4 a
[i
01000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3# Chamber Data no. 10
Dis. / Ant. 3m 3115 hAnt. pol. HORIZONTAL
Limit FCC PART 15C PELAE
Enwv. / Ins. 23%C/54% Engineer Power
EUT 1 2.4GHz Wireless Module M/N:MOSA-C
Power Rating: DC 3.3V
Test mwode CH 2476 MH=z
Ant. Cahle mp Emizsion
Freg Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) [dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 4951.50 35.1%9 10.55 34.46 45.62 59.893 74,00 14.07 Peak
2 4951.80 35.19 10.58 34.45 45.02 E6.33 E4.00 -2.33 Lverage
3 7427.70  3g8.85 12.32  34.49 47,73 64.41 74,00 Q.59 Peak
4 74z7.70  38.85 12.32 34.49 43,04 59,72 E4.00 -5.72 Lverage
5 9903.60 37.88 14.43 36.1:2 43.41 59.60 74,00 14.40 Peak
& 9903.60 37.858 14.43 36.12 34.57 50.76 54,00 J.24 bverage
Remark=s: 1. Emission Lewvel= Antenna Factor + Cabhle Loss - Awp Factor + Reading.
2. The emission lewels that are 2Z20dE below the official
limit are not reported.
Adjusted Average Level
Frequency Reading Level Adjusted Level Limit Margin
(MHz) (dBuV/m) (dBuV/m) (dBuV/m) (dB)
4951.80 56.33 42.33 54 11.67
7427.7 59.72 45.72 54 8.28
9903.6 50.76 36.76 54 17.24

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423



AUDIX 2

FCC ID:V8UM7105A03081009
page 4-17

No.&6 Ee Feng Road,EBl:ck 52,
Zhenzhen 3cience & Industry Park
Noutou, ShenZhen, GuahgDbohg, China
Tel:+56-755-26639495-7
Fax:+86-755-26632877

Fostcode: 515057

Data: 11

File: E:2008 test data HHJT:2003-10-12.EMI {18)

Date: 2008-10-14

Level {dBul/im)
20

FCC PART 15C PEAK

G0

1000

J3ite no.

Dis. / Ant.
Limit

Env. / Ins.
EUT :
FPower Rating:
Test wode

44010, 7800, 11200, 14600, 18000

3# Chambher

3m 3115

FCC PART 15C PELE
23*C/54%

Z2.4GHz Wireless Module
DC 3.3V

CH 2476MH=

Frequency (MHz)

Data no. r 11
int, pol. : VERTICAL

Engineer : Power
M/ :MOSA-C

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423



FCC ID:V8UM7105A03081009
page 4-18

No.&6 Ee Feng Road,Bl:ck 52,
Shenzhen Science & Industry Park
Noutou, 3henihen, Guanglong, China
Tel:+56-755-265639495-"7
Fax:+56-755-26652577

Postcode: 515057

AUDIX J

Data: 12 File: E:\2008 test data HHJT'2008-10-12.EMI {18)
Lewvel {dBul/im) Date: 2008-10-14
120
FCC PART 15C PEAK
3
4 3
60 F
[i
01000 4400, 78200, 11200, 14600, 18000
Frequency (MHz)
3ite no. 3# Chamber Data no. 12
Dis. / Ant. 3m 3115 hnt. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z3®C/54% Engineer Power
EUT 1 2.4GHz Wireless Module M/N:MOSA-C
Power Rating: DC 3.3V
Test mwode CH Z476MH=z
Ant. Cahle Amp Emi=zsion
Freg Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) [dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 4951.50 35.1%9 10.55 34.46 49.61 60,92 74,00 15.05 Peak
2 4951.80 35.19 10.58 34.45 45.92 E7.23 E4.00 -3.23 Lverage
3 7427.70  38.85 12.32 34.49 45.54 65.22 74,00 g.78 Peak
4 74z7.70  38.85 12.32 34.49 43,24 59,92 E4.00 -5.92 Lverage
5 9903.60 37.88 14.43 36.1-2 45.49 61,65 74,00 12 .32 Peak
& 9903.60 37.858 14.43 36.12 35.78 51.897 54,00 2.03 bverage

Remark=s: 1. Emission Lewvel= Antenna Factor + Cabhle Loss - Awp Factor + Reading.
2. The emission lewels that are 2Z20dE below the official
limit are not reported.

Adjusted Average Level

Frequency Reading Level Adjusted Level Limit Margin
(MH2) (dBuV/m) (dBuV/m) (dBuV/m) (dB)
4951.80 57.23 43.23 54 10.77
7427.70 59.92 45.92 54 8.08
9903.60 51.97 37.97 54 16.03

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423




FCC ID:V8UM7105A03081009
page 4-19

Test Frequency: 30MHz-1GHz(Tested with a representative host: wireless guitar)

[iny] o.6 Ee Feng Road,Bl;ck 52,
| l IX Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+B86-755-26632877
FPostcode: 513057

Data: 50 File: E::2008 report datat)'Jess!ACSBO1234.EMI (148)
0 Level {dBul/im) Date: 2008-11-02

FCC PART15C

30 224, 118, 612, 206, 1000
Frequency (MHz)
Site no. : 3# Chamber Data no. : &0
Di=s. / Ant. : 3m 2595 Ant. pol. @ WERTICAL
Limit : FCC PART1S C
Env. / Ins. : 24%*C/56% E3V3z0 Engineer : Jamy
EUT 1 2.45 Wireless HModule
Power Rating: DC 3.3V
Test Hode 1 Tx Mode
Memo : Tested with a representative Host
Ant. Cable Emission
Fred. Factor Loss Feading Level Limits= Margin Eemark
[MH=) [dB/m) (dE] [dABuv/m) [dBuW/m] [(dBuV/m) (dE)
1 G6.26 g.52 1.20 15.01 22,73 40,00 17.27 2F
2 150,25 11.40 1.54 g.o07 21.01 43 .50 2zZ.49 QF
3 Z252.13 1z.80 2.12 9.55 24,57 46,00 21.43 2F
4 327.79 14.46 2.40 4.56 21.42 46.00 24.55 QaF
= 4535 .59 17.18 2.79 3.21 23.15 46,00 Z2.82 2F
& 803.09 21.8¢6 3.80 1.30 26.96 46.00 19.04 QaF

Rewarks: 1. Emission Lewvel= Antenha Factor + Cable Loss + Reading.
Z. The emission lewels that are Z0dE kelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423



FCC ID:V8UM7105A03081009
page 4-20

[iny] o.6 Ee Feng Road,Bl;ck 52,
| l IX Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+B86-755-26632877
FPostcode: 513057

Data: 49 File: E::2008 report datat)'Jess!ACSBO1234.EMI (148)
0 Level {dBul/im) Date: 2008-11-02

FCC PART15C

96
1 23 4
030 224, 118, 612, 206, 1000
Frequency (MHz)

Site no. : 3# Chamber Data no. @ 49

Di=s. / Ant. : 3m 2595 Ant. pol. @ HORIZONTAL

Limit : FCC PART1S C

Env. / Ins. : 24%*C/56% E3V3z0 Engineer : Jamy

EUT 1 2.45 Wireless HModule

Power Rating: DC 3.3V

Test Hode 1 Tx Mode

Memo : Tested with a representative Host

Ant. Cable Emission
Fred. Factor Loss Feading Level Limits= Margin Eemark
[MH=) [dB/m) (dE] [dABuv/m) [dBuW/m] [(dBuV/m) (dE)

1 Q0,14 9.00 1.20 11.40 21,680 43.50 z1.50 2F
2 115.33 11.72 1.42 g§.21 21.35 43 .50 2Z.15 QF
3 130.55 1z.06 1.42 f.14 19.62 43.50 23.88 2F
4 340.40 14.80 2.40 Z.80 20.00 46.00 26.00 QaF
= g05.03 Z1.80 3.80 5.09 30.79 46,00 15.21 2F
& 524,43 22.25 3.85 4,11 30,21 46.00 15.759 QaF

Rewarks: 1. Emission Lewvel= Antenha Factor + Cable Loss + Reading.
Z. The emission lewels that are Z0dE kelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423



FCC ID:V8UM7105A03081009
page 4-1

Test Frequency: 1GHz-18GHz(Tested with a representative host: wireless guitar)

m No.6 Ke Feng Road,Bl;ck 52,
| l Ix ShenZhen Zcience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+56-755-266539495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 24 File: E:'2008 report data'J'Jess'\ACSEO1234.EMI (148)
Lewvel (dBuVin) Date: 2008-11-02
120
1
FCC PART 15C PEAK
G0
2

1000 4400, 7800, 11200. 14600, 18000
Frequency (MHz)
Site no. : 3¥ Chamber Data no. : 24
Di=. / Ant. : 3m 3115 FACTOR int. pol. : HORIZCWTALL
Limit : FCC PART 15C PFELE
Env. / Ins. : Z3%C/54% Engineer : Power
EUT ! Z.4GHz Wireless Module
Fower Rating: DC 3.3V
Test mode : TX Z476MH=
MENO i Tested with a representative Host
int. Cable Amp Emission
Fred. Factor Loss Factor Reading Lewvel Limits Margin Femwark
[MH=) [dB/ 1) (dE) (dE) (dBuV) (dBuV/m) (dBuV/m) [dE])
1 z476.00 29,19 .87 35.16 95.63 99,53 74,00 -25.53 FPeak
2 4952 .00 34.34 10.53 34.46 39,79 E0.25 74,00 23.75 Peak
3 4952 .00 34.34 10.55 34.46 Z25.24 3g.70 54.00 15.30 bverage
Femarks: 1. Emission Lewvel= Antenna Factor + Cakble Loss - Awmp Factor + Beading.

2. The ewission levels that are 20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423



AUDIX 2

FCC ID:V8UM7105A03081009
page 4-2

No.6 Ke Feng Road,Bl;ck 52,
ShenZhen Zcience & Industry Park
HNoutou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+536-755-26632877

Postcode: 515057

Data: 23 File: E:'2008 report data'J'Jess'\ACSEO1234.EMI (148)
120 Lewvel (dBuvim) Drate: 2008-11-02
1
FCC PART 15C PEAK
G0

01000 4400, 7800, 11200. 14600, 18000
Frequency (MHz)
Site no. 3# Chamber Data no. 23
Dis. / Ant. 3 3115 FACTOR int. pol. WERTICLL
Limit FCC FPART 15C FEAK
Env. / Ins. Z3*C/54% Engineer Power
EUT ! Z.4GHz Wireless Module
Fower Rating: DC 3.3V
Test mode TZ Z476MHz
MENO Tested with a representative Host
int. Cable Amp Emission
Fred. Factor Loss Factor Reading Lewvel Limits Margin Femwark
[MH=) [dB/ 1) (dE) (dE) (dBuV) (dBuV/m) (dBuV/m) [dE])
1 z476.00 29,19 .87 35.16 8S5.87 946.57 114.00 17.43 FPeak
2 4952 .00 34.34 10.53 34.46 40.29 E0.75 74,00 23.25 Peak
3 4952 .00 34.34 10.55 34.46 Z25.80 39.26 54.00 14,74 bverage

Femarks: 1. Emission Lewvel=

Antenna Factor + Cakble Loss - Awmp Factor + Beading.

2. The ewission levels that are 20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423



AUDIX 2

FCC ID:V8UM7105A03081009
page 4-3

No.6 Ke Feng Road,Bl;ck 52,
ShenZhen Zcience & Industry Park
HNoutou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+536-755-26632877

Postcode: 515057

Data: 22 File: E:'2008 report data'J'Jess'\ACSEO1234.EMI (148)
Lewvel (dBuVin) Date: 2008-11-02
120
1
FCC PART 15C PEAK
G0

W et

01000 4400, 7800, 11200. 14600, 18000
Frequency (MHz)
Site no. 3# Chamber Data no. 22
Dis. / Ant. 3 3115 FACTOR int. pol. WERTICLL
Limit FCC FPART 15C FEAK
Env. / Ins. Z3*C/54% Engineer Power
EUT ! Z.4GHz Wireless Module
Fower Rating: DC 3.3V
Test mode TZ Z440MH=z
MENO Tested with a representative Host
int. Cable Amp Emission
Fred. Factor Loss Factor Reading Lewvel Limits Margin Femwark
[MH=) [dB/ 1) (dE) (dE) (dBuV) (dBuV/m) (dBuV/m) [dE])
1 z440.00 29,11 .50 35.17 85.6%9 96,43 74,00 -Z22.43 FPeak
2 4g80.00 34.16 10.57 34.45 39,52 49,77 74,00 24,23 Peak
3 4550.00 34.1¢6 10.57 34.45 Z25.79 39.04 54.00 14,946 bverage
Femarks: 1. Emission Lewvel= Antenna Factor + Cakble Loss - Awmp Factor + Beading.

2. The ewission levels that are 20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423



AUDIX 2

FCC ID:V8UM7105A03081009
page 4-4

No.6 Ke Feng Road,Bl;ck 52,
ShenZhen Zcience & Industry Park
HNoutou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+536-755-26632877

Postcode: 515057

Data: 21 File: E:'2008 report data'J'Jess'\ACSEO1234.EMI (148)
Lewvel (dBuVin) Date: 2008-11-02
120
1
FCC PART 15C PEAK
G0
01000 4400, 7800, 11200. 14600, 18000
Frequency (MHz)
Site no. 3# Chamber Data no. 21
Dis. / Ant. 3 3115 FACTOR int. pol. HORIZCWTALAL
Limit FCC FPART 15C FEAK
Env. / Ins. Z3*C/54% Engineer Power
EUT ! Z.4GHz Wireless Module
Fower Rating: DC 3.3V
Test mode TZ Z440MH=z
MENO Tested with a representative Host
int. Cable Amp Emission
Fred. Factor Loss Factor Reading Lewvel Limits Margin Femwark
[MH=) [dB/ 1) (dE) (dE) (dBuV) (dBuV/m) (dBuV/m) [dE])

1 z440.00 29,11 .50 35.17 97.53 Q5.27 74,00 @ -24.,27 FPeak

2 4g80.00 34.16 10.57 34.45 33.51 48.76 74,00 25.24 Peak

3 4550.00 34.16 10.57 34.45 Z28.22 35.47 54.00 15.55 bverage

Femarks: 1. Emission Lewvel=

Antenna Factor + Cakble Loss - Awmp Factor + Beading.

2. The ewission levels that are 20dE helow the official

limit are not reported.
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No.6 Ke Feng Road,Bl;ck 52,
ShenZhen Zcience & Industry Park
HNoutou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+536-755-26632877

Postcode: 515057

Data: 20 File: E:'2008 report data'J'Jess'\ACSEO1234.EMI (148)
Lewvel (dBuVin) Date: 2008-11-02
120
1
FCC PART 15C PEAK
G0

01000 4400, 7800, 11200. 14600, 18000
Frequency (MHz)
Site no. 3# Chamber Data no. zZ0
Dis. / Ant. 3 3115 FACTOR int. pol. HORIZCWTALAL
Limit FCC FPART 15C FEAK
Env. / Ins. Z3*C/54% Engineer Power
EUT ! Z.4GHz Wireless Module
Fower Rating: DC 3.3V
Test mode TZ Z408MH=z
MENO Tested with a representative Host
int. Cable Amp Emission
Fred. Factor Loss Factor Reading Lewvel Limits Margin Femwark
[MH=) [dB/ 1) (dE) (dE) (dBuV) (dBuV/m) (dBuV/m) [dE])
1 Z405.00 29.03 .73 35.15 95.65 Q6.23 74,00 -22.23 FPeak
2 4516.00 33.98 10.54 34.45 33.85 458.88 74,00 25.12 Peak
3 4516.00 33.95 10.54 34.49 Z25.:20 38.23 54.00 15.77 bverage
Femarks: 1. Emission Lewvel= Antenna Factor + Cakble Loss - Awmp Factor + Beading.

2. The ewission levels that are 20dE helow the official

limit are not reported.
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No.6 Ke Feng Road,Bl;ck 52,
ShenZhen Zcience & Industry Park
HNoutou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+536-755-26632877

Postcode: 515057

Data: 19 File: E:'2008 report data'J'Jess'\ACSEO1234.EMI (148)
Lewvel (dBuVin) Date: 2008-11-02
120
1
FCC PART 15C PEAK
G0

01000 4400, 7800, 11200. 14600, 18000
Frequency (MHz)
Site no. 3# Chamber Data no. 12
Dis. / Ant. 3 3115 FACTOR int. pol. WERTICLL
Limit FCC FPART 15C FEAK
Env. / Ins. Z3*C/54% Engineer Power
EUT ! Z.4GHz Wireless Module
Fower Rating: DC 3.3V
Test mode TZ Z408MH=z
MENO Tested with a representative Host
int. Cable Amp Emission
Fred. Factor Loss Factor Reading Lewvel Limits Margin Femwark
[MH=) [dB/ 1) (dE) (dE) (dBuV) (dBuV/m) (dBuV/m) [dE])
1 Z405.00 29.03 .73 35.15 95.1%7 95.75 74,00 -24.75 FPeak
2 4316.00 33.98 10.54 34.45 40,32 E0.35 74,00 23.65 Peak
3 4516.00 33.95 10.54 34.49 Z25.51 3g8.54 54.00 15.46 bverage
Femarks: 1. Emission Lewvel= Antenna Factor + Cakble Loss - Awmp Factor + Beading.

2. The ewission levels that are 20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423
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CARRIER FREQUENCY SEPARATION TEST
5.1.Test Equipment
Item |Equipment |Manufacturer ([Model No. Serial No. Last Cal. |Cal. Interval
1 | Spectrum | s dilent EA446A | US44300459 | May,10,08| 1 Year
Analyzer
o | Hom EMCO 3115 9607-4877 |May,27,08| 1.5 Year
Antenna
3 | RF Cable | Hubersuhner SUCI%IZLEX 2861812 |May,28,08| 1Year
4 | RF Cable | Hubersuhner SUCfOFZLEX 28862212 | May,28,08| 1 Year

5.2.Test Information

EUT: 2.4GHz Wireless Module
M/N: MO5A-C

Test Date: Oct.10, 2008

Ambient Temperature: 23C

Relative Humidity: 54%

Test standard: FCC PART 15C: 15.247(a)(1)

Test mode: TX (Hopping on)
Test By: Power
5.3.Limit

Frequency hopping systems shall have hopping channel carrier frequency separated by
a minimum of 25kHz or the 20dB bandwidth of the hopping channel, whichever is
greater.

5.4.Test Results (Pass.)

carrier frequency 20dB Bandwidth (MHz) Conclusion
separating
2MHz(minimum) 1.067(see below test data) PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423
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6. 20 DB BANDWIDTH TEST
6.1.Test Equipment
Item | Equipment|{Manufacturer| Model No. Serial No. Last Cal. Cal.
Interval
1 | SPECUUM | A gilent EA446A | US44300459 | May,10,08 | 1 Year
Analyzer
2 |Attenuator| Agilent 8491B MY39262165 | May,28, 08 | 1 Year
3 Horn EMCO 3115 9607-4877 May, 27, 08 1.5 Year
Antenna
4 | RF Cable | Hubersuhner [SUCOFLEX 102| 2861812 May,28, 08| 1Year
5 | RF Cable | Hubersuhner [SUCOFLEX 102| 28862212 | May,28,08| 1 Year

6.2.Test Information

EUT: 2.4GHz Wireless Module
M/N: MO5A-C

Test Date: Oct.12, 2008

Ambient Temperature: 23C

Relative Humidity: 54%

Test standard:

FCC PART 15C: 15.247(a)(1)

Test mode:

TX (Hopping off)

Test Frequency:

Low: 2408MHz Mid: 2440MHz High: 2476 MHz

Test By:

Power

6.3.Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The
bandwidth of the fundamental frequency was measured by spectrum analyzer with
30kHz RBW and 30kHz VBW. The 20dB bandwidth is defined as the total spectrum

the power of which is higher than peak power minus 20dB.

6.4.Test Results

CH 20dB Bandwidth (MHz) Limit (kHz) Conclusion
(Low) 1.23 PASS
(Mid) 1.22 PASS
(High) 1.27 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423




FCC ID:V8UM7105A03081009
page 6-2

Test Frequency: 2408MHz

% Agilent R T

Ampli

51 dBm

Atten 1@
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7. NUMBER OF HOPPING FREQUENCY TEST
7.1.Test Equipment
Item | Equipment|{Manufacturer| Model No. Serial No. Last Cal. Cal.
Interval
1 | SPeCtum | ngijent E4446A | US44300459 | May,10,08| 1 Year
Analyzer
2 |Attenuator| Agilent 8491B MY39262165 | May,28, 08 | 1 Year
3 Horn EMCO 3115 9607-4877 May, 27, 08 1.5 Year
Antenna
4 | RF Cable | Hubersuhner [SUCOFLEX 102| 2861812 May,28, 08 | 1Year
5 | RF Cable | Hubersuhner [SUCOFLEX 102| 28862212 | May,28,08| 1 Year

7.2.Test Information

EUT: 2.4GHz Wireless Module
M/N: MO5A-C

Test Date: Oct.12, 2008

Ambient Temperature: 23C

Relative Humidity: 54%

Test standard: FCC PART 15C: 15.247(a)(1)(iii)
Test mode: TX (Hopping on)
Test By: Power

7.3.Test Results

Number of channel

Limit

Conclusion

16

>=15

PASS

# Agilent

Atten 10 dB
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| I
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|I || |||
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8. DWELL TIME TEST
8.1.Test Equipment
Item|Equipment|Manufacturer|  Model No. Serial No. Last Cal. Cal.
Interval
1 | SPeCtum | ngijent E4446A | US44300459 | May,10,08| 1 Year
Analyzer
2 |Attenuator| Agilent 8491B MY39262165 | May,28, 08 | 1 Year
3 | Hom EMCO 3115 9607-4877 |May, 27, 08| 1.5 Year
Antenna
4 | RF Cable | Hubersuhner [SUCOFLEX 102| 2861812 May,28, 08| 1Year
5 | RF Cable | Hubersuhner [SUCOFLEX 102| 28862212 | May,28,08| 1 Year

8.2.Test Information

EUT: 2.4GHz Wireless Module

M/N: MO5A-C

Test Date: Oct.12, 2008

Ambient Temperature: 23C

Relative Humidity: 54%

Test standard: FCC PART 15C: 15.247(a)(1)(iii)
Test mode: Transmitting, Hopping off

Test Frequency: Normal

Test By: Power

8.3.Test Results

As next page plot 1 indicated within a period of 0.4 seconds multiplied by the
number of hopping channels, each hopping channels were average used, the device will
transmit three pulses in each channel and each pulse will dwell 1.37ms, so average time of
occupancy on any channel is 1.37*3=4.11ms

dwell time Limit Conclusion
4.11ms <400ms PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423
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9. MAXIMUM PEAK OUTPUT POWER TEST
9.1.Test Equipment
Item |Equipment |Manufacturer [Model No.  [Serial No. Last Cal. Cal. Interval
1, | SPectrum | ditent E4446A | US44300459 | May,10,08 | 1 Year
Analyzer
o | Hom EMCO 3115 9607-4877 |May, 27,08 | 1.5 Year
Antenna
g | Hom EMCO 3115 9510-4580 | May,11,07 | 1.5 Year
Antenna
Signal
4 HP 83732B | 6K00003262 | May,10, 08 | 1 Year
Generator
5 | RF Cable | Hubersuhner | SUCOFLEX| 182769/4 | May,28, 08 1Year
6 | RF Cable | Hubersuhner | SUCOFLEX| 182768/4 | May,28, 08 1Year
7 | RF Cable | Hubersuhner | SUCOFLEX| 182771/4 | May,28, 08 1Year
8 | RF Cable | Hubersuhner SUCI%IZLEX 2861812 | May,28, 08 1Year
9 | RF Cable | Hubersuhner SUCloc)IZLEX 27147314 | May,28,08 | 1Year
10 | Amplifier HP 8449B 3008A00863 | May,10, 08 1 Year

9.2.Test Procedure

(1). The EUT was placed on a 0.8m high table in the chamber and turned on in
continuously transmitting mode.
(2). The maximum fundamental emission at 3m distance was measured and recorded
with receive antenna in both vertical and horizontal by rotating the turntable and
by lowering the receive antenna.

(3).

The EUT was then removed and replaced with a substitution antenna in the same

position and the substitution antenna must have the same polarization with the
receive antenna.

(4).

A signal which have the same frequency obtained in step 2 was fed to the

substitution, the receive antenna was raised and lowered to obtain a maximum

reading at the test receiver, the level of the signal generator was adjusted until the

measured field strength level in step 2 was obtained, recorded the level of the
signal generator.
(5). Repeated step 4 with both antenna polarizations
(6). The radiated power is equal to the power supplied by the signal generator and
corrections due to the gain of the substitution antenna and the cable loss between
the signal generator and the substitution antenna.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423
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9.3.Test Information
EUT: 2.4GHz Wireless Module
M/N: MO5A-C
Test Date: Oct.12, 2008
Ambient Temperature: 25C
Relative Humidity: 56%
Test standard: FCC PART 15C: 15.247(b)(1)
Test mode: TX (Hopping off)
Test Frequency: Low: 2407.9MHz Mid: 2439.9MHz High: 2475.9MHz
Test By: Power
9.4.Test Results
sG Tx TX
Electric Field . .
Frea ANt | peadng | Goble | Ant | Realt | umit el
z ol. ain m m
(dBuV/m) (dBm) _
(dB) (dBi)
L 2408 | H 98.78 -1.57 6.06 9.25 1.62 | 20.97 | 19.35
ow 2408 | V 92.10 -8.25 6.06 9.25 | -5.06 | 20.97 | 26.03
Mid 2440 | H 98.80 -1.58 6.08 9.30 1.64 | 20.97 | 19.33
2440 | V 94.19 -6.19 6.08 9.30 | -2.97 | 20.97 | 23.94
Hi 2476 | H 98.59 -1.75 6.15 9.33 1.43 | 20.97 | 19.54
9 2476 | V 93.65 -6.69 6.15 9.33 | -351 | 20.97 | 24.48

Result = SG Reading — Tx Cable Loss + Tx Antenna Gain — Antenna Gain

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423
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10.BAND EDGE COMPLIANCE TEST
10.1.Test Equipment
Item |[Equipment |Manufacturer [Model No.  |Serial No. Last Cal. Cal. Interval
1 | Spectrum | xdilent E4446A | US44300459 | May,10,08 | 1 Year
Analyzer
o | Hom EMCO 3115 9607-4877 | May,27,08 | 1.5 Year
Antenna
3 | Amplifier HP 8449B 3008A00863 | May,10, 08 1 Year
4 | RF Cable | Hubersuhner | SUCOFLEX | 182769/4 | May,28, 08 1 Year
5 | RF Cable | Hubersuhner | SUCOFLEX | 182768/4 | May,28, 08 1 Year
6 | RF Cable | Hubersuhner | SUCOFLEX | 182771/4 | May,28, 08 1 Year

10.2.Limit

According to §15.247(c), in any 100kHz bandwidth outside the frequency bands in
which the spread spectrum intentional radiator in operating, the radio frequency
power that is produced by the intentional radiator shall be at least 20dB below that in
the 100kHz bandwidth within the band that contains the highest level of the desired
power, In addition, radiated emissions which fall in the restricted bands, as defined in
815.205(a), must also comply with the radiated emission limits specified in15.209(a).

10.3.Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and
worked at highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum
emission level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to
find out the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and
upperband-edges of the emission:
(a) PEAK: RBW=VBW=1MHz / Sweep=AUTO/PK Detector
(b) AVERAGE: RBW=1MHz / VBW=10Hz / Sweep=AUTO /PK Detector

10.4.Test Results
Pass (The testing data was attached in the next pages.)
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Hopping on:

MNo.& EKe Feng Road,Bl:ck 52,
ShenZhen Science & Industry Park
MNoutou, ShenzZhen, Guanglong, China
Tel:+56-755-26639495-7
Fax:4+86-755-26632877

Postocode: 518057

AUDIX 2

Data: 21
Lewel (dBuvim)

File: E:'2008 test data'H'HJT2008-10-10.EMI {29)

Date: 2008-10-13
120

FCC PART 15C PEA

A

60

0 2310 2330, 2350, 2370. 2390, 2410
Frequency (MHz)
Fite no. 3# Chamber Data no. 21
Dis. / Ant. 3m 3115 Ant. pol. HORIZONTAL
Limit : FCC PART 15C PEAE
Env., / Ins. : 23*C/54% Engineer : Power
EUT : 2.4GHz Wireless HModule M/N:MOSA-C
Power FEating: DC 3.3V
Test mode Hopping on
Ant. Cable Amp Emis=sion
Fredq. Factor Loss Factor REeading Level Limits Margin Remark
(MH=) [dE/m) {dE) (dE) [dBuV] (dBuV/m) [dBuWV/m) (dE)
1 2360.05 28.41 .69 35,19 52.71 E2.62 74,00 21.38 Peak
2 2400.00 Z25.46 6.73 35.18 65.97 65.95 74,00 .02 Peak
3 2408.00 25.48 6.73 35.18 S95.00 95.03 74.00 0 -24.03 FPeak
Femarks: 1. Emission Lewvel= ALntennha Factor + Cable Loss - Awnp Factor + Reading.

Z. The emission levels that are Z0dE below the official
limit are not reported.

Adjusted Average Level

Frequency Reading Level Adjusted Level Limit Margin
(MHz) (dBuVv/m) (dBuVv/m) (dBuVv/m) (dB)
2360.05 52.62 38.62 54 15.38
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No.6 Ee Feng Road,EBl;ck 52,
Zhenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+56-755-26632877

FPostcode: 5153057

AUDIX 2

Data: 20 File: E:'2008 test data HHJT'2008-10-10.EMI {29)
Level (dBuWim) Date: 2008-10-10
120
3H'
FCC PART 115C PEAK
%ﬁ/)
60

R

02310 2330. 2350. 2370, 2390, 2410
Frequency (MHz)
Jite no. 3# Chawbher Data no. 20
Dis. / int. 3m 3115 int. pol. : VERTICLL
Limit FCC PART 15C PELE
Env. ¢/ Ins. 23%C/54% Engineer Power
EUT 1 2.4GHz Wireless Module M/M:MOSA-C
Fower Rating: DC 3.3V
Test mode Hopping on
int. Calle Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERewark
[MHz) (B ) (dE) (dE) (dBuVY) (dBuV/m) (dBuW/m) [cB)
1 2365.60 Z5.41 6.69 35.19 49.00 45.91 74,00 25.09 Peak
2 Z400.00 Z5.46 6.73 35.18 60.93 60,94 74,00 13.06 Feak
3 2405.00 Zz8.48 .73 35.18 93.74 93.77 74.00 -19.77 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cabhle Loss - Awp Factor + Beading.

Z. The ewission levels that are Z0dE below the official
limit are not reported.

Adjusted Average Level

Frequency Reading Level Adjusted Level Limit Margin
(MH2z) (dBuVv/m) (dBuV/m) (dBuVv/m) (dB)
2365.60 48.91 34.91 54 19.09
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MNo.6 Ee Feng Road,Bl:ck 52,
ShenZhen Science & Industry Park
MNoutou, ShenZhen, Guangbong, China
Tel:+56-755-26639495-7
Fax:+56-755-26632877

Postoode: 518057

Data: 18

File: E:20038 test data'H'HJT'2008-10-10.EMI {29}

Level {dBuvin)

120

Date: 2008-10-10

FCC PART 15C PEAK
0 kwm“qur“wwﬁMhE
02460 2468. 2476. 2484, 2492, 2500
Frequency (MHz)
Jite no. 3 Chanber Data no. 15
Dis. / Ant. 3w 3115 hnt. pol. HORIZOMNTAL
Limit FCC PART 15C PELE
Env. / In=s. 23FCS54% Engineer Fower
EUT 1 2.4GH=z Wireless Module M/ MO5A-C
Power Rating: DC 3.3V
Test mode Hopping on
Ant. Cakble Amp Emission
Freq. Factor Loss Factor Reading Level Limits Margin PRemark
[MHz) [dE/m) [dE) (dE) (dBuV) (dBuW/m) (dBuV/m) [dE)
1 2476.00 25.58 6.87 35.16 91.85 9z2.14 74.00 -15.14 Peak
2 2453.50 25.58 6.87 35.16 61.15 61.44 74.00 1z .56 Peak
3 2491.7z2 25.60 .91 35.15 54.94 55.30 74.00 15.70 Peak

Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Feading.

2. The ewission lewvels that are Z0dBE below the official
limit are not reported.

Adjusted Average Level

Frequency Reading Level Adjusted Level Limit Margin
(MH2z) (dBuVv/m) (dBuVv/m) (dBuVv/m) (dB)
2483.50 61.44 47.44 94 19.09
2491.72 55.30 41.3 54 12.7
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MNo.6 Ee Feng Road,Bl:ck 52,
ShenZhen Science & Industry Park
MNoutou, ShenZhen, Guangbong, China
Tel:+56-755-26639495-7
Fax:+56-755-26632877

Postoode: 518057

Data: 19

File: E:20038 test data'H'HJT'2008-10-10.EMI {29}

Level {dBuvin)

120

Date: 2008-10-10

FCC PART 15C PEAK
60 \YME
02460 2468. 2476. 2484, 2492, 2500
Frequency {(MHz)
Jite no. 3# Chanber Data no. 19
Dis. / Ant. 3m 3115 Ant. pol. : VERTICAL
Limit FCZ PART 15C PEAE
Env. / Ins. 23*C/ 543 Engineer Power
EUT t 2.4GHz Wireless Module M N:N054-C
Power Rating: DC 3.3V
Test mode Hopping on
Ant. Cakble Amp Emission
Freq. Factor Loss Factor Reading Level Limits Margin PRemark
[MHz) [dE/m) [dE) (dE) (dBuV) (dBuW/m) (dBuV/m) [dE)
1 2476.00 25.58 6.87 35.16 9Z.32 9z2.61 74.00 -18.61 Peak
2 2453.50 25.58 6.87 35.16 6B2.2Z2 g2.51 74.00 11.49 Peak
3 2491.92 25.60 .91 35.15 55.81 S56.17 74.00 17.583 Peak

Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Feading.

2. The ewission lewvels that are Z0dBE below the official
limit are not reported.

Adjusted Average Level

Frequency Reading Level Adjusted Level Limit Margin
(MHz) (dBuVv/m) (dBuVv/m) (dBuVv/m) (dB)
2483.50 62.51 48.51 54 5.49
2491.92 56.17 42.17 94 11.83
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Hopping off:

iy No.&6 Ee Feng Road,Bl:ck 52,
| l IX Shenzhen Science & Industry Park
Noutou, 3henihen, Guanglong, China

Tel:+56-755-26539495-7
Fax:+56-755-26652577
Postcode: 515057

Data: 7 File: E:\2008 test data HHJT'2008-10-10.EMI {25)
Level (dBulim) Date; 2008-10-10
120
g
FCC PART 150 PE
60
1 5 4
02310 2330. 2350, 2370, 2390, 2410
Frequency (MHz)
Site no. : 3# Chamber Data no. HE
Di=. / Ant. : 3m 3115 int, pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / In=s. : 23%C/54% Engineer : Power
EUT t 2.4GHz Wireless Module M/WM:MO5L-C
FPower Rating: DC 3.3V
Test mwode 1 CH 2405WH=
Ant. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=) [dE/m) [dE) [dE) (dBEuV) (dBuV/m) (dBEuV/m) (dE]
1 2311.80 28.33 .63 35.21 50.90 EO0. 65 74.00 23.35 Peak
2 2375.60 28.43 .71 35.19 47.51 47.76 74,00 26.24 Peak
3 2390.00 Z28.46 .71 35.18 44.34 44,35 74.00 29,65 Peak
4 2400.00 28.406 .73 35.18 51.3%7 51.38 74,00 22,62 Peak
5 2405.00 Z25.48 6,73 35.18 9Z.95 9zZ.95 74,00 -15.95 Peak
Remark=s: 1. Emission Lewvel= Antenna Factor + Cabhle Loss - Awp Factor + Reading.

2. The emission lewels that are 2Z20dE below the official
limit are not reported.

Note: All the PK emissions in Restricted bands comply with average Limit, and
the average level were deemed to comply with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423



AUDIX 2

FCC ID:V8UM7105A03081009
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o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+86-755-26632877

FPostcode: 513057

Data: 8

Level {dBul/im)
120

File: E::2008 test dataHHJT'2008-10-10.EMI {25)

Date: 2008-10-10

FCC PART 15C PE

60

2310 2330. 2350. 2370. 2390. 2410
Frequency (MHz)
3ite no. 3# Chamber Data no. : &
Dis. / Ant. 3m 3115 hAnt. pol. HORIZONTAL
Limit FCC PART 15C PELAE
Enwv. / Ins. 23%C/54% Engineer Power
EUT 1 2.4GHz Wireless Module M/N:MOSA-C
Power Rating: DC 3.3V
Test mwode CH Z405HMH=z
Ant. Cahle mp Emizsion
Freg Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) (dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 2311.580 E28.33 .63 35.21 49.95 49,73 74,00 Z4.27 Peak
2 2375.80 28.43 .71 35.19 47.00 45.95 74.00 27.05 Peak
3 2390.00 Z8.406 .71 35.18 44.04 44,03 74,00 29.97 Peak
4 2400.00 28.46 .73 35.18 50.08 EO.09 74.00 23.91 Peak
5 2403.00 28.48 6.73 35.18 9:2.73 9z2.76 74.00 -158.76 Peak

Remarks: 1. Emission Lewvel=

Antenna Factor + Cable Loss -

Lip Factor + Reading.

Z. The emission lewvels that are Z0dE below the cfficial

limit are not re

ported.

Note: All the PK emissions in Restricted bands comply with average Limit, and
the average level were deemed to comply with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423
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[iny] o.6 Ee Feng Road,Bl;ck 52,
| l IX Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+56-755-26632877
FPostcode: 513057

Data: 9 File: E:'2008 test data HHJT'2008-10-10.EMI {(25)
Level {dBul/im) Date: 2008-10-10
120
1
FCC PART 15C PEAK
60

EW

2474 2479.2 2483.2 24888 24944 2500
Frequency (MHz)
Site no. : 3# Chamber Data no. r 9
Dis. / Ant. : 3m 3115 int. pol. @ HORIZONTALL
Limit : FCC PART 15C PEAE
Env. / In=s. : 23%C/54% Engineer : Power
EUT 1 2.4GHz Wireless Module M/N:MOSA-C
Power Rating: DC 3.3V
Test mwode 1 CH 2476MH=
int. Calbhle  Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=) [dE/m) [dE) [dE) (dBEuV) (dBuV/m) (dBEuV/m) (dE)
Zz476.00 Z8.58 6.87 35.16 92.99 03.28 74.00 -19.28 Peak
2 2483.50 28.58 6.87 35.16 45.4:2 45.71 74,00 Z8.29 Peak
3 2489.67 Z28.60 .91 35.15 45.15 43,51 74,00 Z5.49 Peak
Remark=s: 1. Emission Lewvel= Antenna Factor + Cabhle Loss - Awp Factor + Reading.

2. The emission lewels that are 2Z20dE below the official
limit are not reported.

Note: All the PK emissions in Restricted bands comply with average Limit, and
the average level were deemed to comply with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423



FCC ID:V8UM7105A03081009
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[iny] o.6 Ee Feng Road,Bl;ck 52,
| l IX Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+56-755-26632877
FPostcode: 513057

Data: 10 File: E:'2008 test data' HHJT'2008-10-10.EMI {25)
Level {dBul/im) Date: 2008-10-10
120
1
FCC PART 15C PEAK
60
3

024?4 2479.2 2483.2 24888 24944 2500
Frequency (MHz)
Site no. : 3# Chamber Data no. @ 10
Di=. / Ant. : 3m 3115 int, pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / In=s. : 23%C/54% Engineer : Power
EUT t 2.4GHz Wireless Module M/ :MOSA-C
FPower Rating: DC 3.3V
Test mwode ; CH 247oMH=
Ant. Calble Amp Emis=sion
Freqg. Factor Loss Factor Reading Lewvel Limits Margin ERemark
[MH=) [AB/m) [dE) [dE) (ABuV) [(dBuV/m) (dBuv/m) (dE)
1 247¢.00 28.58 £.87 3E5.16 9Z2.15 oz .44 74.00 -13.44 Peak
2 2483.50 E28.58 6.57 35.16 46.39 46,65 74,00 Z27.52 Peak
3 2489.72  28.60 .91 35.15 45.74 49,10 74.00 Z24.90 Peak
Remarks: 1. Emission Lewel= Antenha Factor + Cabhle Loss - Awp Factor + Reading.

2. The emission lewvels that are Z0dE below the official
limit are not reported.

Note: All the PK emissions in Restricted bands comply with average Limit, and
the average level were deemed to comply with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423



11.MPE ESTIMATION

FCC ID:V8UM7105A03081009
page 11-1

11.1.Limit for General Population / Uncontrolled Exposures

Frequency Power density (mW/cm?) Averaging time (minutes)
300MHz~1.5GHz F/1500 30
1.5GHz~100GHz 1.0 30

Frequency (MHz) Power density (mW/cm?) Averaging time (minutes)
2412 1 30
2437 1 30
2462 1 30
Note: F = Frequency in MHz
11.2.Estimation Result
IEEE 802.11b Mode
Peak output antenna antenna gain
Channel | Frequency(MHz) power(dBm) gain(dBi) (Linear)
Low 2408 1.62 0 1
Mid 2440 1.64 0 1
High 2476 1.43 0 1
Channel |Frequency(MHz) |Peak output power to antenna|  Power density at
(mW) 20cm(mW/ cm?)
Low 2408 1.45 0.0003
Mid 2440 1.46 0.0003
High 2476 1.39 0.0003

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423
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12. ANTENNA REQUIREMENT

10.1 STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator
shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. And according to FCC 47 CFR Section 15.247 (b), if
transmitting antennas of directional gain greater than 6dBi are used, the power shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6dBi.

10.2 ANTENNA CONNECTED CONSTRUCTION
The antenna used for this product is a PCB integral antenna that no antenna other than

that furnished by the responsible party shall be used with the device, The maximum
peak gain of this antenna is only 0dBi.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423
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13.DEVIATION TO TEST SPECIFICATIONS

[ NONE]

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423



FCC ID:V8UM7105A03081009
Page 14-1

14.PHOTOGRAPH OF TEST

14.1.Photos of Radiated Emission Test
(stand alone configuration)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423
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(With a representative host)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08423
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15.PHOTOGRAPH OF EUT
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